INSTRUCTION SHEET DP93

Effective 11-1-50, Subject to change without notice.

900" SERIES DRILL PRESSES

Keep this in your files for future reference on accessories and service parts.

S = s T e O = O 1 (o 0

K
L
M
0

DESCRIPTION — TERMS
Spindle Pulley Housing
Quill Lock Handle
Depth Gauge Stop Collar
Jacobs Key Chuck 0" to 1/2"
Feed Pinion :
Feed Lever
10" x 12 1/2" Ground Table
2 3/4" Ground Steel Column
Base 9" x 10" Ground Working Surface
Depth Gauge Stop Nuts

|

1

I

I

|

— KABSE 1/2 H.P. Motor (Accessory)

— Adjustable Motor Base
— Spindle Cap

P — Belt Guard Attaches Here

GENERAL INSTRUCTIONS

Motor requirements will be met with a 1/2 H.P. 1:-'u?
RPM Motor which will be found satisfactory for al
general work. Spindle speeds obtained with this
motor and the standard pulley are 600 RPM, 1250 RPM
2440 RPM and 5000 RPM. When the slower (larger
pulley is used on the drill press, spindle speeds
are r;:duced to the following: u80, 940, 1300 and
2900 RPM.

9D 113 SLO-SPEED ATTACHMENT

Sti11 further speed control can be obtained
through the use of the 90113 Slo-Speed attachment.
The speeds available rl th this attachment are shown
in the sketch at right. To assemble the 9D113
attachment to the drill press first remove the
standard belt by taking out the three 1/u* — 20 X
3/1$' cap screws (see key #27, 28, ;fage 2) and 1ift
off spindle cap (key #25). With the spindle fed
down, the belt can now be passed over the to of
the pulley. Replace th “pbelt with of
the VB26 belts supplied with 9p113. Insert the
guney support screw (first removing one of the
ock nuts fJ into the hole provided in the motor
base. The idTer pulley is placed between the motor
base and the spindle pulley. If the drill press is
to be used mostly for slow speed operations, place
the VB26 belt between the idler pulley and motor
Eu'lle into position first, then place the second
elt getween the idler and the spindle pulley. How—
ever, if the machine is to be used for speeds high-
er than those available with the belts placed as
above, reverse the procedure by placing the belt
between the idler pulley and the _sEmQIe pulley in-
to position first, following it with the belt
between the idler and motor pulley.

_ Belt tension between the idler and motor pulley
is controlled by the two lock nuts #£7. The tension
on the other is controlled by sliding the motor
bracket into or cut of the head casting and locking
it in_the desired position. When the belts are in
the high speed position DO NOT USE POSITION G-L as
shown in the chart at right. Thehigh speed develop—
ed with the belts in thiS position Is not necessary
for any operation performed on this machine and may
also prove detrimental to bearing life.

WALKER-TURNER DIVISION

POSITION OF BELTS FOR SLOW SPEED OPERATION

=== ==
————1——K —————————[————=
— T —G————————————————L

G-J 3600 G~-L Do not use. H-L 6750
G-K 6700 H-K 3260 I-L 3700

POSITION OF BELTS FOR HIGH SPEED OPERATION
LUBRICATION

The drill press spindle and pulley bearing are
packed with sufficient lubricant to last for one
__yg‘;f'!.r__o_f acamal c:f'uratnor_\. Lubricate. the pulley
spline and the splined spindle with a few drops of
good lubricating oil applied through the oil cup
on top of the spindle cap. All other movmi parts
such as feed pinion, return spring, and lock plugs
wi1l function better if kept well fubricated.

CHUCKS AND ADAPTERS

The No. 6A Jacobs Chuck supplied with the drill
press can be removed and the No. 9MT1 Adapter
attached to the spindle in itSs place %ermltting
the use of No. i1-Morse Taper shapk tools. To re-—
move the chuck the Kknurled Nut directly above it
is screwed down on the chuck, forcing it off the
taper. When the 9MT1 Adapter is used the nut must
be screwed up on the spindle prior to putting the
adapter in place. |f this is not done it may be
di fficult to remove the adapter. However, when
using the 7D11 Collet Chuck or the 9p5 Adapter the
knurled Nut is placed over the adapter or chuck
after it is put on the spindle. |n the case of the
latter items the nut secures them to the spindle
assurmg their remaining tight despite the side

-]

thrust developed g‘nroug their use, whereas the
9MT1 Adapter issubjected to a vertical thrust only
which tends to increase its hold on the spindle

without additional mechanical help.

PLAINFIELD, NEW JERSEY, U.S.A.

« KEARNEY & TRECKER CORPORATION o

FORM 523-5M

ey
"
R .

cow NM=TMmMWn



Ke
No{

B OO DN OB o=

el

25
27
28

35
38A

asB
asc

a6
a7

a8

47
49

4 0A
4898

48C
498D

80
62

PARTS

Part
No.

8D13X
Consists of:

DDP 1 NNX
Consists of:
DDPINN

DDP 63

DDP 63A
DDP 50
DDP BaA

DDP8N

DDP 118X
Consists of:
DDP 118

DDP 122

DDP 117N
DDP 43

DDF 188X ”
Consists of:
DDP 18N

DDP 40N

LBS 40
Comm.

Comm.

RD 39

DDP-52-HX
Consists of:
DDP 52H

316

omm.

Comm.

DDPHTXX
Consists of:
DDP B7X

HSD 13B
DDP oN
TO336AZ
DDP &5
Comm.

DDP BNX
Consists of:
DDP gN

PV 58N

DDP 50T
DDP 589

DDP 153N

DDF glx
Consists of:
DDP 8L

DDF 58T
DDP 59

HED 9
DDP 79
DDP 73
Comm.
Comm.
Comm.
Comm.
Comm .

BD111

éDDP 11X)
onsists of:
DDP 111

DDP 14N
Comm.

Comm.
Comm.

Comm .
Comm.
Comm.
VB a2

BA
6A1

LISTING

Description

HEAD ASSEMBLY

Completa. snoecsnnanas
Key Nos. | thru p2 on
this page only (Specify
"standard" or "larger-
slower speed" head

NOTE: These pages are for instruction and repair parts only. They are not
packing slips and parts shown are not necessarily included with drills. See
General Catalog at date of purchase.

In ordering parts, GIVE: (1) Serial Number (from Machine Name Plate).

(2) Part Number and Name from this listing.

And turn order over to DEALER to fill from
warehouse or factory,

There isa minimum charge of $1.00 onall factory orders under that amount.

pulley)

HEAD CASTING
Culglete... esian
Head Ca

/8" 1.D.x3/4" x 1/16"
/F'l.r. ﬂ'nsht{r.....(-...
1/2"-13x3/4" Hex Bolt..
1/2" I.D. Flat Washer..

FEED PINION: ssvvsscsans

HARD WHEEL

ABBEMBLY:csvsesnsacan
Feed Wheel Handles

(4 used)seseeenescen.
Handle Knobs

(4 used)-+...
Feed Wheel Hub..
Spring Catch Pin

SPRING and HOUS ING
ASSEMBLY ¢ ccunnnnnas
Return SPpring.sscevesss
Return Spring Housing..
Washer:ssicesssssnsonnine
5/168"-18x1 /2" Hex Bolt.
56/8"~18 Hex Jam Nut....
3/16"x3/18%x1/2% sq.key
7/8* x 1 1/8% x 1/32%
Fibre Washer.....e. .0

SPINDIE CAPiv sssssunnns

Spindle Cap only.sevuss
Gits Hros. 0i1 Cup.....
1/4"-20 x 3/4" Hex Cap
Screw (3 uneda....aa.
1/4" 1.D. Lock Washer
(3 used)scoveveneenn,

QUILL and SPINDLE
ASSENBLY ¢ ¢ v v 0 s nvs nnas
Spindle (v /DDPSTC
COllar)ssessss snsansn
Adnrt_er UEesooossnnsas
111 ansssanis snsnarsens
all Bearing (2 used)ea.
Bearing Collar. ..o ..
1/4"-20 x 1/4" HH Set
Screws (2 used)......

S 27 (3)

Ll gé;--za (3)

494 193
\(4)  (a)
00 ==
00E =
CO@ =3
(11 =

490 49c
(4) (a)

PULLEY ASSEMBLY ¢4 vossun

Pulley w/spline insert.
1/4"-20x1/2 Hollow Hd.
Be t-Screw

1/4" - Allen Wrench

Motor Pulley 5/8" Hore
same size as head pulley)
all Hearing 465861) - -
Ball Bearing T0702) .

LOWER BEARING RETAINER: «svss ves

{LARGER=-8 LOWER) PULLEY
ASSEMBLY: ¢ ¢ s v asvnvnasnssanss
Pulley with Spline
INBETPLesessssnsnssssnsssansns
Ball Bearing (4BBBB1):+esesssss
Ball Bearing (70702) «cssssesans

Depth Gauge CoOllaresssssessssas
Depth GaURC..ovetuvsansnannssss
Enurled Stop Nut (2 used)...ea.
1/4%=20 Hex Nut....oveevasssass
1/4"-20 x 1 3/4" Hex Bolt......

3/8
3,’;8' I.D. Std. Lock Washer.....
1/4" 1.D. Std. Washer....ccauss

MOTOR BRACKET:esocsacssavannanas

Table ONlY:scossnssossnsnassssas
Table Rods (2 used)sesecesenans
6/16°-18 x 3/4" Sq. Hd. Bet Screw

(2 USEA)s ses ssnnssssnsssss@B.
3/8"-16 Hex Jam Nut (4 u“dl-“
10/32" x 13/16" x 1/16" Fla

asher (4 used):ceescsccnnnns
3/8"-16 x 1 1/4" Sg. Hd. Bolt

(4 USE@d) scvassrns vr s casonans

a/68" Light lock Washer

3/8"-18 x 1 1/4" Sq.Hd.Bolt with
nut and Washer (4 used for
MOEOT)s vonnrsnnnssnnnnness@lls

42" V Beltescosransnnas

0-1/2" Jacobs Chuck with Key...

Key only..cveeccsssvssnnnssnnns

*Not |llustrated ¥
Note : Standard commercial (comm.) parts are usually available local -

(Con t!

from your machinery, hardware, or mil) supply dealer.

ued on Page 3)

Key Part
No. No. Description

(4 used)
53 aD11 COLUMN (Bench Model 30%)cccacscnssssnscnns
53 D21 COLLMN }Floor Model @BOF)evisissnosnssnnnes
55 DDP 828X COLUMN STOP COLLAR With ScCrews.usessesssss
56 Comm. 1/2*-13 x 5/B" H.H. Set Screw

T Flat Point (2 UBEd) e cistanrnsncnnnonssCas




Key
No .

65

64

{1 ] CODIBDN -

ol adiLa

T e b
CoupasHon®-Ia

L)
-

W
e

R W
ZNE o

B st e i .
top@NaOb =R an

*Not

Part
No.

aD12-32
Conslsts of:
DDP 3A
DDP aN
DDP 508
HSD 5B
Comm.
Comm .
Comm .
Comm.
Comm .

an10

Comm.

D40

Comm.

BB!S?
Consists of:
DDP125

DDP1 654

CS 30

DDP 127
Comm.

Comm .«

oD 65N
Consists of:

DDP 1556 N
DDP 1 54

C8 30
DDP 127

anss

DDP 75
DDP 178
Comm.

HSD 138

PV 68 N

D113
Consists of:
DDP 8 8N

DDP 112
DDP 114
HD 63
VB 26
VB 286
Comm .

NB 107
Comm .

oD 86
Consists of:
ET 4

ET 3

SM 21

DDP 78H

ET

9
MBS 108
DDP 78
DDP 82
DDP B3
DDP 85
Comm .
HS b 20C
Comm .

Comm .

Comm.
Comm .

Comm.

Comm .
Comm.
Comm .

Comm .

M7T5-76
Consists of:
DDP 76
DDP 84
DDP 77
DDP 78
DDP 85
DDP B2
DDP 83
MHS 108
Comm.
H8D zoC
Comm .
Comm .
Comm .
Comm .
Comm.
Comm.
Comm .
Comm .

11 Tust ~ated

Description
TILTING TABLE ASSEMBLY::s:sss.

Table onl{..........--........
Bracket with Stud (DPLO3A)-..
Clamp Handle.ccevsosasssssnans
Taper PIn.sesssssssssnnnsaasns
6/87=-18 Hex NUt.covesvrasssass
5/8" I.D. lock Washer...oassss
6/8* I.D. Flat Washer......ea.
1/2%-13 HeX NuGevse susssvanans
1/2" I.D. Flat Washer::.....0.

BASE COMPLETE with Screws.....
(See Page 2)

1/2"-13 x 1" Allen Screw (2 used)

ROUND BASE COMPLETE with Screws

(See Page 2)
1/2-13 x 1" Allen Screw
(2 used)...ea.

STANDARD TABLE ASSEMBLY:vs s
(See Page 2)

Table OnlYeoessssnsassssnssas

Lock Btudeissesssssssssnsss

Lock Ke¥eeossassssnnnsnnnns
5/16"-24 x 7/8" Hex Bolt.
5/16" I.D. Flat Washer...

PRODUCTION TABLE COMPLETE:::..
(See Page 2)
Production Table only.....oe0on
Btud:icsssavssnsasssssnsessas@Bs
lock Handle...
| T
5/16%°-24 x 7/8" Hex Bolt......
5/16" 1.D. Flat Washer........
1/2" Pipe Plug. cosssevnernanns

BELT GUARD: s s svoss ssnssavesnnnas

(See Page 2)
Belt Guard only.sesoecves
Hinge Pin (2 used)...sss. .
5410'—18 Hex Nuts (4 used).ea.
Spanner Wrench (2 used)....ea.

MOTOH PULLEY 5/8" BORE: +++s s+
(Bame size as head pulley)

SLOW SPEED ATTACHMENT:+++vss s

(Upper Right)
Pulley Assembly (includes Key
Nos. 1-2-3-4)
Pulley Bracket.ssscssssssasnes
Adjusting SBcrew..cvessanansnas
Adjusting Nut (2 used).....ea.
26" ¥V Beltooouaiainsasnnonnnws
26" V Beltesssssssssnnnssnnans
5/16"-18 x 3/8" Allen Bcrew
(2 used)++vess-cea.
Aligning Key Screw...sssssssas
3/8%-24 Hex Nut.ovesossnoannns

TABLE RAISING MECHANISM.....
(Center Right)

Table Flange..e cocassacss
Table Ad]usunE Nut.
Adjusting Bracket.......
Adjusting Gear Bracket..
Ralsing and Lowering Screw
Hand Crank...ccootiaasnnas
Crank Shaft
Pinion.....
Gear..
Gear Guard
il 3/16° x 5/a" Groove Pin..
Y WasleTiivevssssvsassnsss
5/32" x 1* Groove Pin

2 usced)«cec-pie
1/2"-13 x 2 3/4" Hex t

(2 used)..cs.ea.

1/2"-13 Hex Nut (g used)...ea.
1/2* 1.D. Flat Washer

(2 used)...ea.
1/2"-24 Hex Jam Nut

(2 used)...ea.
3/8* 1.D. Flat Washer......ea.
3/8%"=16 x 3/4" Hex Bolt.......
1/4"-20 x 3/4" Fil.Hd. Bolt

(4 used)...ea.
1/4" Drive Oller Type $0C/

Flgure #56----

HEAD BAISING MECHANISM

(Lower Right)
Adjusting Gear Bracket........
BCTEWesross sssssssnasnssnss snan
Nut Bracket:sccssesnsrcncsnnas
Cronk Shaft.ccsescsvesssvssnssssns
Gear Guard..
Pinion...
Gear.....
Hand Cran . ceas
1-3/18" x 5/8* Groove Pin
ey Washer..ccssecssnnsses
1/2"-13 x 2 3/4" Hex Holt..
1/29-13 Hex NUtescossvsasnnos
1/27-24 Hex Jam Nut (2 used) ea.
1/2" I.D. Flat Washer«c.csuvies
3/8"-16 x 3/4" Hex Bolt.......
3/8" I.D. Flat Washer.........

..

W el

.
.
.

.
.

PR I S

LTo Motor
Pulley.

To Spindle
Pulley.

9D113

9D6E6

9D75-76

/82 A ARiarsae P"‘"“""#'“ Note: Standard commercial (comm.) parts are usually available

1/4" Drive Oiler TypeyoOC /Fig.

locally from your machinery, hardware, or mill supply dealer.




"900" SERIES DRILL PRESSES (Continued)

PARTS LISTING

Key Part
No. No. Description

abs EXTENSION ARM COMPLETE:::sssssnsannssss

Consists of:
1 DDP 108 BT ORLY 5's e s dsia s s kiniaiannsne e sy s rse
2 DDP 50 Lock Handle (LONE):ssusnnsssnnssssnssas
] DDP B3 A TR BLOCK v v s vivivis sinissoalvaed sennsisininsas
4 DDP @3 Lock Block (threaded)...vsivssvsnsnnnsns
] NW 126 Bakellte Washer;ssessssnvnsvssesasonsenss
6 DDP 109 COIOMN G sanananinnnsssessssssansnsanssnesy
T DDP 80 COLOMN CAPasadisise e svanssaiediionsiansse
8 Comm. 1/8" 1.D. Flat Washer:sssassssnsssessoe
] Comm. 1/2"-13x3/4" Allen Screw (2 used).. ea.
Key Part
No . No. Description

8D BON FOOT FEED ATTACHMENT: «cvcvrvonnnnranssns

Consists of:
1 DDP 8BR Gear Control Leverssscsceasossannansns
2 DDP 89 Feed Lever PAnilon Gearesscsss sosvscnannns
-] DDP 80 Pedal Adjusting and Spring Bracket.....
4 DDP 81 Foot Lever Tenslon Bpringescsssssessass
5 DDP 92 FOGE - LeNOE Bodicisis iaansesseabessisnss
6 DDP 94 Faed PInlon.ssssninsisasiassrennnrnnapas
7 DDP 94K Bliding KeY.csvossnsonnsnasnsssnssssnsns
8 DDP @9s Foot Lever Swivel (2 used):::::::::.0a.
9 DDP 96 . Foot Lever Arm...ecs 00020
10 DDP 97N Gear Guard...sooou. s
11 DDP 102 FOOt Padicsvesosvnnsnssnsnnsssnnsnn .
12 DDP 104 Control Lever Bracket..::ssseovevsnness
13 DDP 123 Con'trol Iever Bhafticccscssssnnsnsnnnss
14 EP 51898 Tapered Washer (4 used)e:::ccccssnasanan
15 F8 6C Btop Collar (2 used)ecesscnssnnnnnnanas

DU 65 BPACEPcss sosctnssmarsssvesensnassnessne
17 Comm. 1/2* I.D. Flat Washer (2 used).cvsvssss
18 Comm . 1/2%-13 Hex Nutesecscsvssssninans . o
19 Comm . 1/2"-13 x 3* Hex Boltossos sea
20 Comm. 1/2%=30 HeXx MUbescssvsscsnannnnonsonsss
21 Comm . 1/2%-13 Hex Jam Nut (2 used):ss:s-:.08.
22 Comm . 1/2°-13 x 2% Hex Bolt...coucnsnesssns@ls
23 Comm. 3/8%=16 X 31/2" Hex BOltesssssasasacans
24 Comm. 3/8"-16 Hex Nut (2 used)scussesesnssea.
25 Comm . 3/8" I.D. Flat Washerccsescsesssnnnnsns
26 Comm . 3/8" 1.D. Lock Washer....... e e
27 Comm . 3/8"-18 x 1 1/2" Hex Bolt... sessanne
28 Comm. 1/2%-24 Hex Jam Nut (4 used)::::....ea.
29 Comm . 5/16"-18 x 5/8" Hex Bolt (2 used) ...ea.
30 Comm. 1/4"-20 x 1/4" Hdls. Set Screw

(2 used)...ea.

a1 Comm. 3/8"-18 x 3/4" Hex Bolt (2 used)....ea.

ONE, TWO, FOUR AND SIX
SPINDLE DRILL PRESSES
OF PRODUCTION OIL TABLE BENCH TYPE

For prices and descriptions of parts other than those listed
below see other sections of this sheet. For Head Assembly see
8D13X and gD7p5 Head Raising Mechanism.

PARTS LISTING

Part No.

For D 801 SINGLE SPINDLE WMODEL

DDP 131 Cast Iron Table with Bolts.:ssesovnvsess
(Cannot be used with legs 9DG0O~DDP200)

For D 802 TWO SPINDLE MODEL

DDP 115 Cast Iron Table with BOltS.uevusssesans

gD 80 Cast Iron LegSecccrsossnsssssannscanans

For D 904 FOUR SPINDIE MODEL

DDP 115 L Cast Iron Table with BoltS.sssesnssesas

gD 60 Cast Iron LegB.:-scscscnersnnnansassnna

For D 908 SIX SPINDLE MODEL

DDP 141N Cast Iron Table with Holts .vvvuvsanusas

DDP 116 Column Bracket with Screws..........ea.

1/2%=13 x 1" Hex Bolts (4 used per
bracket ea.
oD 60 Cast Iron I@EE-:c:cicrssesenssaranans an
(Cannot be used with DDP 131 Single
Spindle Table)

Note: Standard commercial (comm.) parts are usually available locally
from your machinery, hardware, or mill supply dealer.




